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Date: Feb. 15, 2015

Order No.: ZAZDI1411 100005
DT NOV. 27, 2014

Works No. NA.

SHAANX! YUNZHONG INDUSTRIAL DEVELOPMENT CO..LTD
Article: HOT ROLLED PLATE ASTM B265 Gr. 2 and Gr. 7 Pd min 0.06%

Technical specification/Requirements - Specifications technigues:
aceorgingto

Matertal
8265 Gr.2
B265 Gr. 7 Pd min 0.06%

Extent of delivery
Hol rolled plate  ASTM B265

Edtion

ASTM B265 Gr2 2013a
ASTM B265 Gr.7 Pdmin 0.06% 2013a

No | Descriptionrrm)

; 1 imwm 30 x 1000 x 2000 Titanwum grade 2
| Wnr 3 7035/UNS RS0400 ASTM B285

5 | Motroled piate 20 % 1000 x 2000 Thankam grade 2
Wt 37035UNS RS0400 ASTM B265

Hot rolied plate 20 x 500 x 1000 Tranium grade 2
Wonr 3 70387UNS RED400 ASTM B285

ot rolled piae 15 % 2000 x 5000 Tharkum grade 2
W3 T03SUNS RS0400 ASTM B265

Wonr 3. 7035/UNS R50400 ASTM

Hotroled piate 12 %2000 x 4750 Thaowum grade 2 |
8265

Hot rolied piate 10 x 2000 x 6000 Tranwum grade 2
Wt 3 TOIS/UNS R50400 ASTM BZ65

Hot roled plate 10 x 1500 x 1500 Titanwm grade 2
W.n.3 703S/UNS RS0400 ASTM B285

o |~ o]oi- -
|

9 | Wine3 70351UNS RS040 ASTM B285

s
g
:
g
§
§
i

"Hol tolled plate 8 x 1500 x 3800 Titanium grads 2
| 1] Wine:3 7035UNS R50400 ASTM B2685

2]

‘Hot rolled plate 6 x 2000 x 4000 Titanium grade 7
L" | Wine.3 T235UNS R50400 ASTM B265 Modified
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[ TPdmin 0.08%
| Hot rolled plate 8 x 1000 x 1000 Titanium grade 7
13 | Win3.7235UNS R50400 ASTM B285 Modfied 1pc e
| | Pdmin008%
| Hot rolled ptate 15 x 1000 1500 Titanium grade 7
14| Wnr.3.7235UNS RS0400 ASTM B285 Modified 1pe e
Pd min 0.06%
Total 2pes e
Samples as blow for ASTM B285 Gr. 2 and Gr. 7 Pd min 0.08%
No| HestNo | Grade | Req.Quanty Q“""' Act S8 (mm)
L] Yzane0s | Ga ) fpels | e
2 | vzuiome (7] e | 835250
[3 [ veisi | o % e |
Y2140728 G2 20 s | Ex35250
1 | 2!
5 Y2u0e0 &7 2008 —E—‘E T o)
Place Date of Inspection
Bagji, China Jan, 17-18, 2015
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Annex: Test Results
1. Tensile Test:
Test Method: ASTM A370-14
. [ Zerasme Tensile strength | Yield strength | Elongation affer
Testitem | o (Re) (0:2% offset) fracturefA} Con
(MPa) (MPa) Ly =50mm (%)

Req. - 2345 275~450 220 -
Resuit-1 548 414 325 Pass.
Result-2 320(z240) 241(170~310) 45.0{z24) Pass
Result-3 441 361 | o0 Pass

specimen |
Result4 451 370 320 Pass
Result-5 468 i 388 295 Pass
Note: The results-1,3,4,5 comply with the requirement of ASTM B265-2-2013a grade 2, the result-2 comply

with the client's requirement in their order for Gr. 7 Pd min 0.06%
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2. Chemical Composition Analysis:
Test Method: ICP-AES, GEIT 4898.2-2011, GB/T 4698.14-2011. GB/T 4698.15-2011

and GBIT 4698 7-2011
Element N c H Fe o | e Con,
T Req% 003 | =008 | s0015 | 5030 | s025 | - Con,
Result,%-1 0.03 002 0,001 0.11 0.13 - Pass
Result, %-3 0.01 0.01 0,001 0.04 0.10 - Pass
Result, %4 002 0.01 0.001 0.04 0.10 - Pass
Reult %5 0.01 0.01 | 0.001 cos | o7 - Pass
Req % s003 | =008 | 0015 | =030 | so2s | 2008 =
Resuit %-2 0.003 0.01 0.001 =0.02 | 0.05 0.07 Pass
Note: 1. The resuits of 1,3 4 5 comply with the requirement of ASTM BZEHD'IB&M? the result of 2

comply with the requirement of cliant for Gr.7 Pd min 0.06%
2. The test was camed out by | laboratary d as /|

[ campephato |

- Visual Inspection: Accaptable.

- Document Review: Acceptable.

Placa Date of Inspection ’ﬂw

Baoji, China Jan, 17-18, 2015 > ramin Dang
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TEST REPORT
No. : QDIN160T003651ML
Date: Jul 21, 2016
Page: 1of 3
CUSTOMER NAME SHAANXI YUNZHONG INDUSTRY DEVELOPMENT CO.LTD
ADDRESS: NO. 128 GAOXIN ROAD BAQJI CITY SHAANXI OF CHINA

The following sample(s) was/ were submitied and identified on behalf of the client as;

Sample Name 1 T13Nb-132r Bar

Product Specification | Dig40x850mm

Product or Lot No. 1 YZ160604

Manufacturer © SHAANXI YUNZHONG INDUSTRY DEVELOPMENT CO.LTD
Buyer

Heat No. © YZ16041w

Date of Receipt © Jul11,2018

Testing Start Date © Jul 11,2018

Testing End Date o Jul21, 2018

Test results) . For further details, please refer to the following page(s)
Signed for

SGS-CSTC Standards Technical

Services Co,, Ltd. Qingdao Branch

3

Gmi Li
Authorized signatory
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TEST REPORT

No. : QDIN160T003651ML
Date : Jul 21, 2016
Page: 3of 3
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Sample photo |
T End of report™ "
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CUSTOMER NAME:

ADDRESS:

Sample Name

Product Specification

Product or Lot No.
Manufacturer
Buyer

Material and Mark
Heat No.

Above information

TEST REPORT
No. : QDIN1701000588ML
Date : Feb 09, 2017
Page: 1of 3

SHAANXI YUNZHONG INDUSTRY DEVELOPMENT CO.,LTD
NO.128, GAOXIN ROAD, BAOJI, 721013, SHAANXI, CHINA

titanium bar

Dia25x300mm

YZ£20161230

SHAANXI YUNZHONG INDUSTRY DEVELOPMENT CO.LTD
Snaye Electronic Shiraz

Grade5

YZBP5155-7

and sample(s) was/were submitted and confirmed by the client. SGS, however,

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt
Testing Start Date
Testing End Date

Test result{s)

Signed for

Jan 24, 2017
Jan 24, 2017
Feb 09, 2017

For further details, please refer to the following page(s)
{Unless octherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical
Services Co., Ltd. Qingdac Branch

Sangdy

Sandy Shen

Authorized signatory
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’ TEST REPORT
No. : QDIN1701000588ML

TEST REPORT g Date: Feb 09, 2017

No. : QDIN1607003651ML - Page:saiof 3
Date : Jul 21, 2016 s ot -
= S e = 1. Chemical composition analysis:
ey 2 Test method: ASTM E2371-13, ASTM E1941-10, GB/T 4698 7-2011, GBIT 4608.15-2011
1. Chemical composition analysis: Element Al v Fe c N o] H

Test method: ASTM E2371-13 & GB/T 4698.14-2011 & GB/T 4698.7-2011 & GB/T 4688.15-2011

Result ,% 5.88 3.74 0.1345 0.010 0.013 0.2 0.003
Element C H o N Fe Nb Zr Con.

Note: The test was carried out by external laboratory assessed as competent.

Req. % =0.08 =0.012 =0.15 =<0.05 =025 (12.5~140(125~140 - 8

£ 2. Tensile Test:
Test Method: ASTM A370-16

Result % 0.008 0.002 0.081 0.008 0.033 13.60 13.03 Pass

Note: 1. The results comply with the requirement of ASTM F1713-03. - Test Specimen Tensile Yield strength Elongation after Reduction |
2. The test was carried out by external laboratory assessed as competent. F item type strength (MPa) | (0.2% offset) (MPa) | fracture G=4D (%) | of area (%)
2 Round
: = Result 927 856 21.5 52
2. Tensile Test: g specimen
Test Method: ASTM EB/E8M-15a =
Tensile Proof Elongation after Reduction < 3. Hardness Test:
st | SETATen strength strength fracture (4) (%) | ofarea(2) | Con. £ Test Method: ASTM E18-16
type E
(Rm) (MP23) | (Reoz) (MPa) | L,=565+/S0 mm (%) £ Test item Test position Result
Reg. . =2 oo =13 = » HRC Section 346 348 345
Round S
Result ? 795 685 18.8 75 Pass
specimen E

Note: 1. The results comply with the requirement of ASTM F1713-03 (Solution treated).

2. The test was carried out by external laboratory assessed as competent.

Thla socimant is Wi 5 ok Cuiair soibiect & W8 Catuaras 0 isons of Saveicn priosed ysriaat, svaleite o resiest ox siniii
1 hitp:lfwnan. 23 comien/Terma- and-Conditon ic formal documents, nic
Documants st hiip:/iwirw. = scom.iomﬁ'ennl—lnd _CaqdhlcmFTorrnq D eaen ek, Atbaricion s dreers o e fimicaion, of SEWRy;
-a:a?'—v— jefined y holdar of this dch::n;\lml s 2dvised that informatian contained harecn reflacts

uun

“Thia gocum

mants &t hiio CamianTa e time o Tosponsibity
ipdaiieaten :‘.%ﬁm c!F_mn Tesias ot ou.m lnd \- g"ocumom Soss ot sxonerate p-nlu o8 fnsacion fom oxarcieing ihals rights ana oblizations Lnder tha
the Cﬂn

Company s Arding: Of ity it ok are) vetin the I reapon, Hocumant cannot i, r written approval pany. Any unaut o
B e T R ol i Haemn 4588 Lot wostrarate pariies to 5 untatiion from snarcision sl ey Mo and oioRI0 I‘o-?wy taisifction of the comant of ‘rpa St B ot i uﬁa rs may bo prosacuied est
ianaachon coccments, Tis documant canrol s reprocuced Sxcest I Ml winaut orir writen agprova)of e Gompem' A mm o the T Unkaas Dilerwive svatad e raaules shawn I s t95% FRBGR rafar St 15 the EAMAS(S) 1Sktod AR 0ok sampIS(s) Sr
y Sherason, o Tarsiication of 1he SoMaNt o AopaArANCe f (s SoTUment 1 niawil! and Senders Feained for 30 days anty.

ODI\-’IL 0686689

Siien of ine fhe ol il o Ciarar Iha rashG Enawh I 1hs 1o Tepon rafar orly 1o 118 Samplets) mated and 30c 33 e are

T o et QDML 077270 SGS Center, No.143, Zmuzhou Rod, Hi-Tech Indusirial Park, Cingdeo, Chine 266101 186 ' com.cn
i (12 1. 568 Canter. No.143, Zuzhou Road, Hi-Tech Industral Park, Qingdao, Ctina 286101  1(85 1{86-532) 8068 1957 .com.en - WS- WA T EEW S 43S EF P ER: 266101 1(95-532) 65000868 rrﬁo—m]m‘ﬁf @ wge.chinag@egs.com

:m-lm-aﬁﬁlgzn&w&usi\mwﬁq:o HE R 266101 (56 1(86-532) 8000 1957 & sga.chl ﬁtﬂ, i Member of the SGS Group (SGS SA)




1443, or o

830

Testing Ssrvice

TEST REPORT

No. : QDIN1701000588ML
Date: Feb 09, 2017
Page: 3of 3

Sample photo
T End of report T

el 12 taiad by e Conosey aubjoct otz Canera) Concitins of Sarvice prinied avioat avaisbia o0 reauest o accessivie
5 comienite pcitions,a for electronic formet 5, subjoct fo Terms and Conditions for Elecironio

at hitp:fwww. X Bt docume
CoRaar e mnnd C oniion(Torme-o-Oovamet-asi: Aiorion i drswr b Mo Eolen 1o
|nu-mn|nmm‘%3mmn1?—v—nn eses dafined tharen, Ay b Wuum!m \?mnm(h-n m'nmrsﬂaﬂ cantanad nareon ahecls

na intervention within th of Cllenrs instructions, pon

1% i At and B ot Ao g et ol e ften o wEMsRes wom Avering & il thelr nq"::l S bigatians trder thy
naaction documants. Thie document cannet ba reproduced Sxcept in full without pany. Any unaumar
Sferation, Targory o faisicaion of fhe capiant arance of s docamen 5 Cnawiol S o © prosecitsd 1o the full

Sriant i ina Fon! Unless cinsrwice stsied e metie SN I Toln o e S T Sexd Cfercors ey be proscute sampie(a) are
ratal 30 days ony. 3 QDML 068670

SES Center, No. 143, Zhuzhou Reed, H-Tach Industrial Park, Qingdas, China 266101 £(85 f{85-5632) B0sa 1957 com.en

[FE - RS - BHETUESNH1435 B0 08 200101 1 [ 1667 & sus.chinaisgs.com

Member of the SGS Group (SGS SA}






